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TEST REPORT

FCC ID: ZJV-PWFMT4

Applicant : Premier Accessory Group

Address - 11-11 44 th Drive,Long Island, New York,United States

Equipment Under Test (EUT):

Name : Car MP3 bluetooth transmitter
Model - PWFMT4,MT-WMT4,ENG-FMTS5, ENG-BTFMO1

In Accordance with: FCC PART 15, SUBPART C : 2014 (Section 15.247)

Report No : A1841078 01

Date of Test : December 19- December 26, 2014
Date of Issue :  December 28, 2014

Test Result: PASS

In the configuration tested, the EUT complied with the standards specified above
Authorized Signature

A\ oleh

(Mark Zhu)

General Manager

The manufacture should ensure that all the products in series production are in conformity with the
product sample detailed in this report. If the product in this report is used in any configuration
other than that detailed in the report, the manufacturer must ensure the new system complies with
all relevant standards. Any mention of Alpha Product Testing Laboratory Or test done by Alpha
Product Testing Laboratory Approvals in connection with, distribution or use of the product
described in this report must be approved by Alpha Product Testing Laboratory Approvals in
writing.
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1. General Information

1.1. Description of Device (EUT)

EUT : Car MP3 bluetooth transmitter

Model No. : PWFMT4MT-WMT4,ENG-FMTS5, ENG-BTFMO1

DIFF . Only different in Model No and appearance(color difference), the other the same.
The test model: PWFMT4.

Trade mark : N/A

Power supply : DC 12V Supply by battery of Car power supply system
Adapter : N/A

Radio : Bluetooth 3.0+EDR
Technology

Operation : 2402-2480MHz
frequency

Modulation ! GFSK, T /4 DQPSK,8- DPSK

Antenna Type : PCB Antenna, max gain 0 dBi for BT.

Applicant : Premier Accessory Group
Address : 11-11 44 th Drive,Long Island, New York,United States
Manufacturer  : Premier Accessory Group
Address : 11-11 44 th Drive,Long Island, New York,United States

1.2. Accessories of device (EUT)

Accessories 1 : N/A
Type : N/A
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1.3. Test Lab information

Alpha Product Testing Laboratory
Building B, East Area of Nanchang Second, Industrial Zone, Gushu 2nd Road,

Bao'an, Shenzhen, China

August 11, 2014 File on Federal Communication Commission
Registration Number: 203110

July 18, 2014 Certificated by IC
Registration Number: 12135A
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2. Summary of test

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
M Peak P PA
aximum Peak Output Power ANSI C63.4 2003 SS
FCC Part 15: 15.215
Bandwidth PASS
anawidt ANSI C63.4 2003
. . FCC Part 15: 15.247(a)(1)
C F S PASS
arrier Frequency Separation ANSI C63.4 2003
. FCC Part 15: 15.247(a)(1)(iii)
N fH h 1 PA
umber Of Hopping Channe ANSI C63.4 2003 SS
Dwell Time FCC Part 15: 15.247(a)(1)(1i1) PASS
ANSI C63.4 :2003
FCC Part 15: 15.209
Radiated Emission FCC Part 15: 15.247(d) PASS
ANSI C63.4 :2003
Band Edge Compliance FCC Part 15:15.247(d) PASS
ANSI C63.4 :2003
Power Line Conducted Emissions FCC Part 15:15.207 PASS
ANSI C63.4 :2003
Antenna requirement FCC Part 15: 15.203 PASS

Note: Test with the test procedure cmd.exe.

2.2. Assistant equipment used for test

Description NIL
Manufacturer NIL
Model No. NIL
Input NIL
Output NIL
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2.3. Block Diagram

1, For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter
high above ground. EUT was be set into BT test mode by software before test.

2.4. Test mode

The test software “Airoha. AB1100FamilyLabTestTool.exe” was used to control
EUT work in Continuous TX mode, and select test channel, wireless mode

DC power EUT

Tested mode, channel, and data rate information

Mode Channel Frequency
(MHz)
Low :CH1 2402
GFSK Middle: CH40 2441
High: CH79 2480
Tested mode, channel, and data rate information
Mode Channel Frequency
(MHz)
Low :CHI1 2402
1 /4 DQPSK Middle: CH40 2441
High: CH79 2480
Tested mode, channel, and data rate information
Mode Channel Frequency
(MHz)
Low :CH1 2402
8- DPSK Middle: CH40 2441
High: CH79 2480
2.5. Test Conditions
Temperature range |21-25C
Humidity range 40-75%
Pressure range 86-106kPa
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2.6. Measurement Uncertainty (95% confidence levels, k=2)

Item MU Remark
Uncertainty for Power point Conducted Emissions 2 42dB
Test
Uncertainty for Radiation Emission test in 3m 213dB | Polarize: V
chamber
(below 30MHz) 2.57dB Polarize: H
Uncertainty for Radiation Emission test in 3m 3.54dB Polarize: V
chamber )
(30MHz to 1GHz) 4.1dB Polarize: H
Uncertainty for Radiation Emission test in 3m 2.08dB Polarize: H
chamber .
(1GHz to 25GHz) 2.56dB Polarize: V
Uncertainty for radio frequency 1x10-9
Uncertainty for conducted RF Power 0.65dB
Uncertainty for temperature 0.2°C
Uncertainty for humidity 1%
Uncertainty for DC and low frequency voltages 0.06%
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2.7. Test Equipment

Equipment Manufacture Model No. Serial No. Cal. Due | Cal Interval
3m
. . ETS-LINDGREN N/A SEL0017 2015.01.19 1Year
Semi-Anechoic
Spectrum analyzer Agilent E4407B MY46185649 |2015.01.19 1Year
) 1166.5950K03-
Receiver R&S ESCI 1011 2015.01.19 1Year
Receiver R&S ESCI 101202 2015.01.19 1Year
Bilog Antenna Schwarzbeck VULB 9168 |[VULB9168-438|2015.01.21 1Year
Horn Antenna EMCO 3115 640201028-06 [2015.01.21 1Year
Active Loop
Beijing Daze ZN30900A SEL0097 2015.01.21 [Year
Antenna
Cable Resenberger N/A No.1 2015.01.19 1Year
Cable SCHWARZBECK N/A No.2 2015.01.19 1Year
Cable SCHWARZBECK N/A No.3 2015.01.19 1Year
Pre-amplifier Schwarzbeck BBV9743 9743-019 2015.01.19 1Year
. AFS33-18002
Pre-amplifier R&S SEL0080 2015.01.19 1Year
650-30-8P-44
Base station Agilent E5515C GB44300243 [2015.01.19 1 Year
Temperature
Terchy MHQ 120 2015.01.19 1Year
controller
Power divider Anritsu K240C 020346 2015.01.19 1 Year
Signal Generator HP 83732B VS3449051 |[2015.01.19 1 Year
Attenuator Agilent 8491B MY39262165 |2015.01.19 1 Year
vector Signal .
Agilent E4438C MY49070163 |2015.01.19 1 Year
Generator
splitter Mini-Circuits ZAP-50W | NN256400424 |2015.01.19 1 Year
Directional )
Agilent 87300C MY44300299 |2015.01.19 1 Year
Coupler
vector Signal .
Agilent E4438C US44271917 |2015.01.19 1 Year
Generator
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X-series USB

Peak and Average Agilent U2021XA | MY54080020 |2015.01.19 1 Year
Power Sensor
X-series USB
Peak and Average Agilent U2021XA | MY54110001 |2015.01.19 1 Year
Power Sensor
X-series USB
Peak and Average Agilent U2021XA | MY53480008 |2015.01.19 1 Year
Power Sensor
X-series USB
Peak and Average Agilent U2021XA | MY54080019 [2015.01.19 1 Year
Power Sensor
4
Ch.Simultaneous )
. ) Agilent U2531A TW54063507 |2015.01.19 1 Year
Sampling 14 Bits
2 MS/s
4
Ch.Simultaneous .
. . Agilent U2531A TW54063513 |2015.01.19 1 Year
Sampling 14 Bits
2 MS/s
splitter Mini PS3-7 4463 2015.01.19 1 Year
Signal Analyzer Agilent N9010A MY48030494 |2015.01.19 1 Year
Power Meter Anritsu ML2487A 6K00001491 [2015.01.19 1 Year
Power sensor Anritsu MIL2491A 32516 2015.01.19 | Year
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3. Maximum Peak Output power

3.1. Limit

Please refer section15.247.

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least

75 non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850
MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band:
0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output is connected to the RF Power Meter. The RF Power Meter is set to

the peak power detection.

3.3. Test Setup

3.4. Test Result

EUT

Y

Power Meter

EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Test date: 2014-12-26  [Test site: RF site Tested by: Peter
Freq PK Output PK Output Limit Margin
Mode (MHz) Power Power (dBm) (dB)
(dBm) (mW)
2402 0.002 1.000 30 29.998
GFSK 2441 1.204 1.319 30 28.796
2480 1.171 1.309 30 28.829
2402 -0.761 0.839 30 30.761
T /4 DQPSK, 2441 0.34 1.081 30 29.660
2480 0.505 1.123 30 29.495
2402 -0.493 0.893 30 30.493
8- DPSK 2441 0.679 1.169 30 29.321
2480 0.69 1.172 30 29.310
Conclusion: PASS
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4. Bandwidth

4.1. Limit

Intentional radiators operating under the alternative provisions to the general
emission limits, as contained in §§ 15.217 through 15.257 and in Subpart E of this
part, must be designed to ensure that the 20 dB bandwidth of the emission, or
whatever bandwidth may otherwise be specified in the specific rule section under
which the equipment operates, is contained within the frequency band designated
in the rule section under which the equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
bandwidth of the fundamental frequency was measured by spectrum analyzer with
30kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the total
spectrum the power of which is higher than peak power minus 20dB.

4.3. Test Result

EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Test date: 2014-12-26  [Test site: RF site Tested by: Peter
Mode (15;13(;) 20dB (1]\3421;11;1)\&1 idth Limit (kHz) Conclusion

2402 0.9419 / PASS
GFSK 2441 0.9409 / PASS
2480 0.9510 / PASS
2402 1.204 / PASS
™ /4 DQPSK 2441 1.228 / PASS
2480 1.209 / PASS
2402 1.242 / PASS
8- DPSK 2441 1.248 / PASS
2480 1.251 / PASS
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Orginal Test data For 20dB bandwidth

GFSK:

i Agilent

R T

| Meas Setup

Ch Freq 2402 GHz Trig Free
Dccupied Bandwidth
Ref 10 dBm Atten 20 dB
#Peak et
L
9 %% o
10 Wi
dB/
Offst *
15 e R P——
dB
Center 2.402 GHz Span 3 MHz
#Res BW 30 kHz #/BW 100 kHz Sweep 3 ms (41
Occupied Bandwidth Occ BW % Pwr 99.00 %
845.7232 kHz xd8 200048
Transmit Freq Emor -1.342 kHz
% dB Bandwidth 941.911 kHz

Avg Number
10
Off

Avg Mode
Repeat

MMax Hold

On Off

Occ BW % Pw|
99.00 %

OBW Spa
3.00000000 MHz

xdB
-20.00 dB

Optimize
Ref Level

|Freqa‘Channe|

i Agilent R T
Ch Freq 2.441 GHz Trig  Free
Occupied Bandwidth
Ref 10 dBm Atten 20 dB
#Peak T
L
9 % o
10 2
dB/ S
Offst A AW
15 = B
dB
Center 2.441 GHz Span 3 MHz
#Res BW 30 kHz #\/BWW 100 kHz Sweep 5 ms (401
Occupied Bandwidth Occ BW % Pwr 99.00 %
893.9591 kHz xdB 200045
Transmit Freq Emor 6.166 kHz
% dB Bandwidth 940.872 kHz

Center Freq
244100000 GHz

Start Freq
243950000 GHz

Stop Freq
2 44250000 GHz

CF Step
300.000000 kHz
Auto Mar

Freq Cffset
0.00000000 Hz

Signal Track

On Off

Scale Type

Log Lin
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_ Agllent R T I'FrequhanneI
Ch Frec 2.48 GHz Trig  Free
1 Freg ng ree Center Freq
Dccupied Bandwidth 2.48000000 GHz
Start Freq
2.47850000 GHz
Ref 10 dBm Atten 20 dB
#peak Y Stop Freq
b,
Log P o 2.48150000 GHz
10 = -
dB/ o s, CF Step
Offst J,J”M g e, w\‘/\h 300.000000 kHz
15 jalmvh Jicee | Man
dB —
Freq Offset
Center 2.48 GHz Span 3 MHz | 0.00000000 Hz
#Res BW 30 kHz #/BW 100 kHz Sweep 5 ms (401 —_—
H - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00% | o S1d o
901.1589 kHz - —
Transmit Freq Ermor 3.059 kHz Scale Type
x dB Bandwidth 950 977 kHz Log Lin

7 /4 DQPSK:
cis A R_T I'Freqa'Channel
Ch Freg 2.402 GHz ig L]
Ch Freq 402 GH Trig  Free Center Freq
Occupied Bandwidth 240200000 GHz
Start Freq
2.40050000 GHz
Ref 10 dBm Atten 20 dB
tpeak AR Stop Freq
09 PNV N T 2.40350000 GHz
10 >7 <€ .
dB/ My CF Step
Offst |/, /\N-A"‘u\ﬂ""r W\‘N“"\JWWW 300.000000 kHz
1.3 Auto Mar
dB —_—
Freq Cffset
Center 2.402 GHz Span 3 MHz = 0.00000000 Hz
#Res BW 30 kHz #A/BW 100 kHz Sweep 5 ms (401 —_—
Occupied Bandwidth Occ BW%Pwr  99.00% | SiOnalTrack
1.1523 MHz xdd 20046 |\
Transmit Freq Error 16.725 kHz Scale Type
x dB Bandwidth 1.204 MHz Log Lin
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i Agilent

R T Il Freg/Channel

Ch Freq 2441 GHz
Center Freq
Occupied Bandwidth 244100000 GHz
Start Freq
243950000 GHz
Ref 10 dBm Atten 20 dB
#Peak
FAN N Stop Freq
Log A A A o 2.44250000 GHz
10 > =<
dB/ r i CF Step
=
Offst |yl VA WAtV 300.000000 kHz
1.5 Auto Man
dB
Freq Offset
Center 2.441 GHz Span 3 MHz | 0.00000000 Hz
#Res BW 30 kHz #/BW 100 kHz Sweep 5 ms (401
Occupied Bandwidth OccBW%Pwr  9900% || SIGNAITrACK
1.1580 MHz xdB 200045 —
Transmit Freq Error 8733 kHz Scale Type_
x dB Bandwidth 1.228 MHz Log Lin

cis A R_T Il Freg/Channel
Ch Frec
S Center Freq
Occupied Bandwidth 248000000 GHz
Start Freq
2.47850000 GHz
Ref 10 dBm Atten 20 dB
tpeak —— Stop Freq
09 N - 2 45150000 GHz
10 il
dB/ o CF Step
bl s L
Offst [ "wrtt” i) 300.000000 kHz
1.3 Auto Mar
dB
Freq Cffset
Center 2.48 GHz Span 3 MHz = 0.00000000 Hz
#Res BW 30 kHz #A/BW 100 kHz Sweep 5 ms (401
Occupied Bandwidth Occ BW%Pwr  99.00% | SiOnalTrack
1.0884 MHz xdB  -20.004d8 —
Transmit Freq Error 10.858 kHz Scale Type
x dB Bandwidth 1.209 MHz Log Lin
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8- DPSK

i Agilent

R T Il Trace/View

Trace
2 5

Clear Write

Max Hold

Min Hold

Ch Freq 2402 GHz Trig Free
Dccupied Bandwidth
Ref 10 dBm Atten 20 dB
#Peak
Log i poalerd
Wﬂ"\;‘v W\‘mr\a\_‘ .
10 > XS
dB/ I 5
Offst [/ h Aol " AT e
1.5
dB
Center 2.402 GHz Span 3 MHz
#Res BW 30 kHz #/BW 100 kHz Sweep 3 ms (41
Occupied Bandwidth Occ BW % Pwr 99.00 %
1.1637 MHz xd8 20005
Transmit Freq Emor 2313 kHz
% dB Bandwidth 1.242 MHz

View

Blank

More
1of2

|Freqa‘Channe|

i Agilent R T
Ch Freq 2441 GHz Trig  Free
Occupied Bandwidth
Ref 10 dBm Atten 20 dB
#Peak
Log W AR \.1 JMP ﬁmm A X "\l‘r‘\ﬂ“q
10 > A | <
dBy 7 1 [
offst N r ' prar AR
1.5 I I
dB
Center 2.441 GHz Span 3 MHz
#Res BW 30 kHz #\/BWW 100 kHz Sweep 5 ms (401
Occupied Bandwidth Occ BW % Pwr 99.00 %
1.1309 MHz xdB 200045
Transmit Freq Emor -7.640 kHz
% dB Bandwidth 1.248 MHz

Center Freq
244100000 GHz

Start Freq
243950000 GHz

Stop Freq
2 44250000 GHz

CF Step
300.000000 kHz
Auto Mar

Freq Cffset
0.00000000 Hz

Signal Track

On Off

Scale Type

Log Lin
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i Agilent

R T

| Amplitude

Ch Freq 248 GHz

Occupied Bandwidth

Ref 10 dBm Atten 20 dB

#Peak

Log

10

dB/

L

Offst

1.5

dB

Center 2.48 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1627 MHz

10.847 kHz
1.251 MHz

#/BW 100 kHz

Transmit Freq Emor
% dB Bandwidth

Occ BW % Pwr

Span 3 MHz
Sweep 5 ms (401

99.00 %

xdB -20.00dB

Ref Level
10.00 dBm

Aftenuation
20.00 dB

Auto Man

Scale/Div
10.00 dB

Scale Type

Log Lin

Presel Center

Presel Adjust
0.00000000 Hz

More
10f3
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5. Carrier Frequency Separation

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever
is greater. Alternatively, frequency hopping systems operating in the 2400-2483.5
MHz band may have hopping channel carrier frequencies that are separated by 25
kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is
greater, provided the systems operate with an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The carrier
frequency was measured by spectrum analyzer with 100kHz RBW and 300kHz VBW.

5.3. Test Result

EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Test date: 2014-12-26 Test site: RF site Tested by: Simple
Limit (MH
Channel 20dB Bandwidth | - MH2) ,
Mode/Channell  separation 2/3 20dB Conclusion
(MHz) :
(MHz) bandwidth
GFSK 1.005 0.9409 0.627 PASS
T /4 DQPSK 1.005 1.228 0.819 PASS
8- DPSK 1.005 1.248 0.832 PASS
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Orginal test data for channel separation

GFSK
i Agilent R T | Marker
Mkr1 A -1.0050 MHz |
2:;}:0 dBm Atten 20 dB 0075dB |\ oot Marker
5 e 1 2 3 4
Log P AN - — i
- / \ /
dB/ Mormal
Offst
1.5
dB
Delta
Delta Pair
{Tracking Ref)
Ref Delta
M1 52 _
53 FC Span Pair
AA Span Center
Off
Start 2.44 GHz Stop 2.443 GHz 1'“?59
#Res BW 100 kHz #\VBW 300 kHz Sweep 5 ms (401 pts) a
7 /4 DQPSK
o el R T | Trace/View
Mkri & 1.0050 MHz |
Ref 10 dBm Atten 20 dB 0.215 dB
Trace
Peak 1m 2 1 5 3
Log | R iy P e
w |y oy
dB/ M kil Clear Write
Offst
1.5
dB
Max Hold
Min Hold
M1 52
53 FC View
AA
Blank
Start 2.44 GHz Stop 2.443 GHz 1'“?59
#Res BW 100 kHz #/BW 300 kHz Sweep 5 ms (401 pts) o
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8- DPSK
i Agilent R T | Marker
Mkr1 A -1.0050 MHz !
Ref 10 dBm Atten 20 dB -0.07 dB Select Marker
Peak : = 12 3 4
Log " 2 . R I
10 L—%/‘J \,—f\_ L—»——\.Wf
dB/ Maormal
Offst
15
dB
Delta
Delta Pair
{Tracking Ref)
Ref Delta
M1 52 )
53 EC Span Pair
AA Span Center
Off
Start 2.44 GHz Stop 2.443 GHz 1'“?59
#Res BW 100 kHz #\VBW 300 kHz Sweep 5 ms (401 pts) a
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6. Number Of Hopping Channel

6.1.

6.2.

6.3.

Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15

channels

Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
number of hopping channel was measured by spectrum analyzer with 100kHz RBW

and 300KHz VBW.

Test Result

EUT: Car MP3 bluetooth transmitter M/N: PWFMT4

Test date: 2014-12-26

Test site: RF site

Tested by: Peter

Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS
7 /4 DQPSK 79 >15 PASS
8- DPSK 79 >15 PASS
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Original test data for hopping channel number

GFSK
i Agilent R T | Marker
Mkr1 A 7807 MHz |
g:;}:n dBm Atten 20 dB -2.699 dB Select Marker
1 il 2 3 4
Log R TS T ATTR I TR TR L i
O A |
dB/
Offst |1 l| - T ‘ t I [t AU EEEEL T |-|| T MNormal
15
dB
Delta
Delta Pair
l {Tracking Ref)
Ref Delta
M1 52 L .
53 FC Span Pair
AA Span Center
Off
Start 2.4 GHz Stop 2.483 GHz 1'“?59
#Res BW 100 kHz #\VBW 300 kHz Sweep 8.651 ms (401 pts) a
7 /4 DQPSK
o el R T | Peak Search
Mkr1 & 78.07 MHz |
Ref 10 dBm Atten 20 dB 317 dB
Peak im IMeas Tools *
o mmw il AR i “V'WT
10 WMW,W
dB/ Next Peak
Offst
1.5
dB _
Next Pk Right
\ Next Pk Left
M1 52 L_
53 FC Min Search
AA
Pk-Pk Search
Start 2.4 GHz Stop 2.483 GHz 1“?59
#Res BW 100 kHz #VBW 300 kHz Sweep 8.651 ms (401 pts) o
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8- DQPSK
1 el R T | Trace/View
Mkl & 78.15 MHz |
Ref 10 dBm Atten 20 dB 2 667 dB
Peak Trace
EES = || & 3
Log & L
10 Wwy WW&WW@W |
dB/ Clear Write
Offst
| |
dB
Max Hold
lﬁ Min Hold
M1 52
53 FC View
AA
Blank
Start 2.4 GHz Stop 2.483 GHz 1'“?59
#Res BW 100 kHz #VBW 300 kHz  Sweep 8.651 ms (401 pts) &
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7. Dwell Time

7.1. Test limit

Please refer section15.247

According to §15.247(a)(1)(iii), Frequency hopping systems operating in the
2400MHz-2483.5 MHz. The average time of occupancy on any frequency shall not greater
than 0.4 s within period of 0.4 sec- onds multiplied by the number of hopping channel
employed.

7.2. Test Procedure

7.2.1. Place the EUT on the table and set it in transmitting mode.

7.2.2. Remove the antenna from the EUT and then connect a low loss RF cable from
the antenna port to the spectrum analyzer.

7.2.3. Set center frequency of spectrum analyzer = operating frequency.
7.2.4. Set the spectrum analyzer as RBW, VBW=1MHz, Span = 0Hz, Sweep = auto.

7.2.5. Repeat above procedures until all frequency measured were complete.

7.3. Test Results

PASS.

Detailed information please see the following page.
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EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Test date: 2014-12-26 ([Test site: RF site Tested by: Peter
F Pulse Duration| Dwell Ti Limit
Mode | Data Packet requency | Fulse Luration) Bwet Time Conclusion
(MHz) (ms) (s) (s)
DHI1 2441 0.37 0.237 <0.4 PASS
GFSK DH3 2441 1.61 0.343 <0.4 PASS
DH5 2441 2.85 0.365 <0.4 PASS
/4 DHI 2441 0.37 0.237 <0.4 PASS
DH3 2441 1.60 0.341 <0.4 PASS
DQPSK DHS5 2441 2.87 0.367 <0.4 PASS
8-DPSK DHI1 2441 0.36 0.230 <0.4 PASS
DH3 2441 1.62 0.346 <0.4 PASS
DH5 2441 2.86 0.366 <0.4 PASS
INote: 1 A period time = 0.4 (s) * 79 = 31.6(s)
2 DHI1 time slot = Pulse Duration * (1600/(1*79)) * A period time
DH3 time slot = Pulse Duration * (1600/(3*79)) * A period time
DHS time slot = Pulse Duration * (1600/(5*79)) * A period time
GFSK
DHI:
i Agilent R T [ \arker
Mkr1A  370ps !
g:;:n dBmm ! Atten 20 dB -0.148 dB 1SE|e§t M%rkerdl
L e O I S il 2 3 4
0
dol?rr; Normal
15
dB
Delta
Delta Pair
(Tracking Ref)
Ref Delta
W1 S2fidd Wt Pt ottt et agote o .
53 FS Span Pair
AA Span Center
Off
Center 2.441 GHz Span 0 Hz More
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) lEiz
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DH3:
i Agilent R T | Marker
Mkria 161ms |
Ref 10 dBm Atten 20 dB -0.137 dB
P:ak = - ] Select Marker
Log |- 8 4 1 2 3 4
10
dB/ Maormal
Offst
15
dB
Delta
Delta Pair
{Tracking Ref)
Bef Delta
w1 S2 Al tufasn] Lty .
%3 ES Span Pair
AA Span Center
Off
Center 2.441 GHz Span 0 Hz 1'“?59
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) a
i Agilent R T | Marker
Mkr1A 285ms |
Ref 10 dBm Atten 20 dB -0.05 dB
P:ak Ty =t " Select Marker
Log + S0 ISRV VORI AU RO FURUN S R+ 1 2 3 4
10
dB/ Normal
Offst
1.5
dB
Delta
Delta Pair
(Tracking Ref)
Ref Delta
W1 524 Wipevsfrenihab, ,
$3 ES Span Pair
AA Span Center
Off
Center 2.441 GHz Span 0 Hz 1“?;‘3
Res BW 1 MHz #HVBW 1 MHz Sweep 4 ms (401 pts) o
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7 /4 DQPSK
DHI

i Agilent R T | Marker
|

Mikr1 A 370 ps
Ref 10 dBm Atten 20 dB -0.15 dB
P:ak = = Select Marker
1
Log ] Sl o 1 2 3 4
10
dB/ Maormal
Offst
15
dB
Delta
Delta Pair
{Tracking Ref)
Bef Delta
VW1 S2 (it sty Tl S A R ettt e _
%3 ES Span Pair
AA Span Center
Off
Center 2.441 GHz Span 0 Hz 1'“?59
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) a

i Agilent R T | Marker
Mkria 16ms |
Ref 10 dBm Atten 20 dB -0.102 dB
P:ak en Ty Select Marker
1
Log |———t— P R R D Y. 1 2 3 4
10
dB/ Normal
Offst
1.5
dB
Delta
Delta Pair
(Tracking Ref)
Ref Delta
w1 s2 AR, W bty iy g _
53 FS Span Pair
AA Span Center
Off
Center 2.441 GHz Span 0 Hz 1'“?59
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) o
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i Agilent R T | Marker
Mkria 287ms |
E:;}:l} dBm f::ten 20 dB -0.086 dlB Select Marker
1 2 3 4
Log & o e bl e 1 2 3 4
10
dB/ Maormal
Offst
15
dB
Delta
Delta Pair
{Tracking Ref)
Bef Delta
W1 S2 Pt hnd .
%3 ES Span Pair
AA Span Center
Off
Center 2.441 GHz Span 0 Hz 1'“?59
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) a
8- DQPSK
i Agilent R T | Marker
Mkria 360 ps !
g:;:l} dBm Atten 20 dBm -0.174 dB Select Marker
1
Log o ol o 1 2 3 4
10
dB/ Normal
Offst
1.5
dB
Delta
Delta Pair
(Tracking Ref)
Ref Delta
W1 5204 gl ot fetttegf ot i _
$3 ES Span Pair
AA Span Center
Off
Center 2.441 GHz Span 0 Hz 1'“?59
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) o
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i Agilent R T | Marker
Mkrisa 162ms |
Ref 10 dBm Atten 20 dB 0.19dB
P:ak = - Select Marker
Log |- P S R DA Y 1 2 3 4
10
dB/ Maormal
Offst
1.5
dB
Delta
Delta Pair
{Tracking Ref)
Bef Delta
w1 S2 Al tufasn] Lty .
%3 ES Span Pair
AA Span Center
Off
Center 2.441 GHz Span 0 Hz 1'“?59
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) a
i Agilent R T | Marker
Mkria 286ms |
Ref 10 dBm Atten 20 dB 0.233 dB
P:ak — o 5 Select Marker
Log ol s 1 2 3 4
10
dB/ Normal
Offst
1.5
dB
Delta
Delta Pair
(Tracking Ref)
Ref Delta
w1 52 Pt e .
3 qu Span Pair
AA Span Center
Off
Center 2.441 GHz Span 0 Hz 1“?59
Res BW 1 MHz #HVBW 1 MHz Sweep 4 ms (401 pts) o
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8. Radiated emissions

8.1.

Limit

All the emissions appearing within 15.205 restricted frequency bands shall not
exceed the limits shown in 15.209, all the other emissions shall be at least 20dB
below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 3999 -410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735 -2.1905 16.80425 - 16.80475 960 - 1240 725-7.795
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 -4.20775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 748-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 -121.94 17188 -1722.2 13.25-134
631175 -6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125-167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322 -3354 3600 - 4400 (3)
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
0.009-0.490 300 2400/F(KHz) /
0.490-1.705 30 24000/F(KHz) /

1.705-30 30 30 29.5

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(nV)/m (Average)
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8.2. Block Diagram of Test setup

8.2.1 In 3m Anechoic Chamber Test Setup Diagram for below 1GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

(Reference Point)

Turn Table
1.9m(L)*1.0m(W)*0 8m(H) —» (Wood)

AMP H Receiver — PC System

8.2.2 In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

Semi-Anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

1.5m(L)*1.0m(W)*0_8m(EH)

ABSORBER TURN TABLE 0.8m

(FIBRE GLASS)

Spectrum Analyzer H PC System

|||-

AMP

Note: For harmonic emissions test a appropriate high pass filter was inserted in the input port of
AMP.

8.3. Test Procedure

(1) EUT was placed on a non-metallic table, 80 cm above the ground plane inside a semi-anechoic
chamber.
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(2) Setup EUT and simulator as shown in section 1.4 and 6.1

(3) Test antenna was located 3m from the EUT on an adjustable mast. Below pre-scan
procedure was first performed in order to find prominent radiated emissions.

(a) Change work frequency or channel of device if practicable.

(b) Change modulation type of device if practicable.

(¢) Rotated EUT though three orthogonal axes to determine the attitude of EUT
arrangement produces highest emissions

(4) Spectrum frequency from 9KHz to 25GHz (tenth harmonic of fundamental frequency)
was investigated

(5) For final emissions measurements at each frequency of interest, the EUT were rotated
and the antenna height was varied between Im and 4m in order to maximize the
emission. Measurements in both horizontal and vertical polarities were made and the
data was recorded. In order to find the maximum emission, the relative positions of
equipments and all of the interface cables were changed according to ANSI C63.4
2003 on Radiated Emission test.

(6) For emissions above 1GHz, both Peak and Average level were measured with
Spectrum Analyzer, and the RBW is set at IMHz, VBW is set at 3MHz for Peak
measure; RBW is set at IMHz, VBW is set at 10Hz for Average measure.

8.4. Test Result

We have scanned the 10th harmonic from 9KHz to the EUT.
Detailed information please see the following page.

From 9KHz to 30MHz: Conclusion: PASS

Note: The amplitude of spurious emissions which are attenuated by more than 20dB
below the permissible value has no need to be reported.
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From 30MHz to 1000MHz: Conclusion: PASS
Data: 1 File: D:\REPORT DATA'P\Premieri14,12,22-BT.EM6 (32)
1 ocLevel (dBuV/m) Date: 2014-12.22 Time: 16:45:59
90
80
70
60
FCCPART15B
50
l | 2 5| 6
40 [
1 ‘ |
30 \’ Il ;
20 V
10
30 50 100 200 500 1000
Frequency (MHz)
Condition s FCC PART 15 B 3m POL: HORIZONTAL
EOT ¢ Car MP3 bluetcoth transmitter
Model No + EWEMTI4
Test Mode .
Power : DC 12V
Test Engineer
Remark :
Temp : 24.2°C
Hum 1 40%
Item freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loas
MHzZ dBuV dB dB dB dBuV dBuV dBuV
1 215.27 21.99 10.41 0.00 0.54 32.%4 43.50 -10.56 Peak
2 323.32 27.95 13.38 0.00 0.85 41.98 46.00 -4.02 Peak
3 432.55 18.77 15.53 0.00 0.74 35.04 48,00 -10.98 Peak
4 638.37 20,17 18.94 0.00 1.22 40,33 48,00 -5.87 Feak
5 752.74 21,00 20,29 0.00 1.37 48,00 -3.34 Peax
6 263,13 19,33 21.2¢8 0.00 1.49 46,00 -3.92 Peak

Remark: Level

= Read Level + Antenna Factor - Preamp Factor + Cable Loss

Remark: All modes have been tested, and only worst data of GFSK mode, Channel 2441MHz was

listed in this report.
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Data: 2 File: D::REPORT DATA'P\Premier'14,12,22-BT.EM6 (32)
100Level {dBuV/m) Date: 2014-12-22 Time: 16:47:14
90
80
70
60
FCCPART15B
50
40
30
20
10
30 50 100 200 500 1000
Frequency (MHz)
Condition : FCC PART 15 B 3= POL: VERTICAL
EOT + Car MP3 bluetccth transmitter
Model No ¢ DWEMT4
Test Mode
Fower DC 12V
Test Engineer
Remark
Temp 24.2C
Hum 40%
Item Fregq Read Antenna Preamp Cable Level Limic Margin Remark
Level Facter Factor Loas
MHz dBuVv 4B dB dB dBuV dBuVvV dBuVv
1 321.08 24,30 13.33 2.47 36.10 48.00 =7.96 feak
2 434.07 17.4¢ 15.58 0.00 0.5% 33.63 46.00 -12.37 Peak
3 668.14 15.41 19.30 0.00 1.01 35.72 48.00 -10.28 Peak
4 755.39 18,48 20.32 0.00 1.30 38.10 46.00 -7.80 Pezk
5 863.0¢6 15.12 21.19 0.00 1.29 7.60 48,00 -2.40 Peak
6 93g.8 11.0¢ 22.08 0.00 0,98 34.10 46.00 -11.90 Peak
Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss

Remark: All modes have been tested, and only worst data of GFSK mode, Channel 2441MHz was

listed in this report.
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1GHz—25GHz Radiated emissison Test result
EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Power: DC 12V From battery

Test date: 2014-12-25  Test site: 3m Chamber Tested by: Peter
Test mode: GFSK Tx CH1 2402MHz

Antenna polarity: Vertical

Read |Antenna|Cable | Amp .. .

No Freq Level | Factor |loss(d |Factor Result Limit Margin Remark

(MHz) (dBuv/m)| (@B/m) | B) | (dB) (dBuV/m)|(dBuV/m)| (dB)
1 4804 46.05 33.95 10.18 | 34.26 55.92 74 18.08 PK
2 4804 35.43 33.95 10.18 | 34.26 453 54 8.7 AV
3| 7206 /
4 | 9608 /
51 12010 /
Antenna Polarity: Horizontal
1 4804 41.81 33.95 10.18 | 34.26 51.68 74 22.32 PK
2 4804 34.14 33.95 | 10.18 | 34.26 44.01 54 9.99 AV
3 | 7206 /
4 | 9608
51 12010 /
Note:

1, Measuring frequency from 1GHz to 25GHz
2, Spectrum Set for PK measure: RBW=IMHz, VBW=1MHz, Sweep time=Auto,
Detector: PK
2, Spectrum Set for AV measure: RBW=1MHz, VBW=10Hz, Sweep time=Auto,
Detector: PK

3, Result = Read level + Antenna factor + cable loss-Amp factor

4, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.
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1GHz—25GHz Radiated emissison Test result
EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Power: DC 12V From battery
Test date: 2014-12-25  Test site: 3m Chamber Tested by: Peter
Test mode: GFSK Tx CH40 2441MHz
Antenna polarity: Vertical

Freq Read |[Antenna|Cable | Amp Result Limit Margin

No (MHz) Level | Factor |loss(d |Factor (dBuV/m) (dBuV/ (dB) Remark
(dBuV/m)| (dB/m) | B) | (dB) m)

1 4882 42.26 33.93 10.2 | 34.29 52.1 74 219 PK
2 4882 32.11 33.93 10.2 | 34.29 41.95 54 12.05 AV
3 7323 /
4 | 9764 /
5 | 12205 /
Antenna Polarity: Horizontal
1 4882 42.28 33.93 10.2 | 34.29 52.12 74 21.88 PK
2 4882 32.79 33.93 10.2 | 34.29 42.63 54 11.37 AV
3 7323 /
4 | 9764 /
5 | 12205 /
Note:

1, Measuring frequency from 1GHz to 25GHz

2, Spectrum Set for PK measure: RBW=1MHz, VBW=IMHz, Sweep time=Auto,

Detector: PK

2, Spectrum Set for AV measure: RBW=IMHz, VBW=10Hz, Sweep time=Auto,

Detector: PK

3, Result = Read level + Antenna factor + cable loss-Amp factor

4, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.
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1GHz—25GHz Radiated emissison Test result
EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Power: DC 12V From battery

Test date: 2014-12-25  Test site: 3m Chamber Tested by: Peter
Test mode: GFSK Tx CH79 2480MHz

/Antenna polarity: Vertical

Freq Read |Antenna| Cable | Amp Result Limit Margin

No (MH2) Level | Factor |loss(d |Factor (dBuV/m) (dBuV/ (dB) Remark
(dBuV/m)| (dB/m) | B) | (dB) m)

1 4960 42.55 33.98 | 10.22 | 34.25 52.5 74 21.5 PK
2 4960 31.13 33.98 | 10.22 | 34.25 41.08 54 12.92 AV
3| 7440 /
41 9920 /
5| 12400 /
/Antenna Polarity: Horizontal
1 4960 42.12 33.98 | 10.22 | 34.25 52.07 74 21.93 PK
2 4960 31.75 33.98 | 10.22 | 34.25 41.7 54 12.3 AV
3| 7440 /
4| 9920
5| 12400 /
Note:

1, Measuring frequency from 1GHz to 25GHz
2, Spectrum Set for PK measure: RBW=1MHz, VBW=1IMHz, Sweep time=Auto,
Detector: PK
2, Spectrum Set for AV measure: RBW=IMHz, VBW=10Hz, Sweep time=Auto,
Detector: PK
3, Result = Read level + Antenna factor + cable loss-Amp factor
4, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.
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1GHz—25GHz Radiated emissison Test result
EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Power: DC 12V From battery

Test date: 2014-12-25  Test site: 3m Chamber Tested by: Peter
Test mode: 7 /4 DQPSK Tx CH1 2402MHz

Antenna polarity: Vertical

Read |Antenna|Cable | Amp .. .

No Freq Level | Factor |loss(d |Factor Result Limit Margin Remark

(MHz) (dBuv/m)| (@B/m) | B) | (dB) (dBuV/m)|(dBuV/m)| (dB)
1 4804 42.44 33.95 10.18 | 34.26 52.31 74 21.69 PK
2 4804 32.99 33.95 10.18 | 34.26 42.86 54 11.14 AV
3| 7206 /
4 | 9608 /
51 12010 /
Antenna Polarity: Horizontal
1 4804 42.5 33.95 10.18 | 34.26 52.37 74 21.63 PK
2 4804 32.36 33.95 10.18 | 34.26 42.23 54 11.77 AV
3 | 7206 /
4 | 9608
51 12010 /
Note:

1, Measuring frequency from 1GHz to 25GHz
2, Spectrum Set for PK measure: RBW=IMHz, VBW=1MHz, Sweep time=Auto,
Detector: PK
2, Spectrum Set for AV measure: RBW=1MHz, VBW=10Hz, Sweep time=Auto,
Detector: PK

3, Result = Read level + Antenna factor + cable loss-Amp factor

4, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.
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1GHz—25GHz Radiated emissison Test result
EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Power: DC 12V From battery
Test date: 2014-12-25  Test site: 3m Chamber Tested by: Peter
Test mode: /4 DQPSK Tx CH40 2441MHz
Antenna polarity: Vertical

Freq Read |[Antenna|Cable | Amp Result Limit Margin
No (MHz) Level | Factor |loss(d |Factor (dBuV/m) (dBuV/ (dB) Remark
(dBuV/m)| (dB/m) | B) | (dB) m)

1 4882 42.44 33.93 10.2 | 34.29 52.28 74 21.72 PK
2 4882 31.89 33.93 10.2 | 34.29 41.73 54 12.27 AV
3 7323 /

4 | 9764 /

5 | 12205 /
Antenna Polarity: Horizontal

1 4882 42.22 33.93 10.2 | 34.29 52.06 74 21.94 PK
2 4882 31.79 33.93 10.2 | 34.29 41.63 54 12.37 AV
3 7323 /

4 | 9764 /

5 | 12205 /
Note:

1, Measuring frequency from 1GHz to 25GHz

2, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,
Detector: PK

2, Spectrum Set for AV measure: RBW=IMHz, VBW=10Hz, Sweep time=Auto,
Detector: PK

3, Result = Read level + Antenna factor + cable loss-Amp factor

4, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.
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1GHz—25GHz Radiated emissison Test result
EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Power: DC 12V From battery

Test date: 2014-12-25  Test site: 3m Chamber Tested by: Peter
Test mode: 1 /4 DQPSK Tx CH79 2480MHz

/Antenna polarity: Vertical

Freq Read |Antenna| Cable | Amp Result Limit Margin

No (MH2) Level | Factor |loss(d |Factor (dBuV/m) (dBuV/ (dB) Remark
(dBuV/m)| (dB/m) | B) | (dB) m)

1 4960 42.61 33.98 | 10.22 | 34.25 52.56 74 21.44 PK
2 4960 32.09 33.98 | 10.22 | 34.25 42.04 54 11.96 AV
3| 7440 /
41 9920 /
5| 12400 /
/Antenna Polarity: Horizontal
1 4960 42.86 33.98 | 10.22 | 34.25 52.81 74 21.19 PK
2 4960 32.01 33.98 | 10.22 | 34.25 41.96 54 12.04 AV
3| 7440 /
4| 9920
5| 12400 /
Note:

1, Measuring frequency from 1GHz to 25GHz
2, Spectrum Set for PK measure: RBW=1MHz, VBW=1IMHz, Sweep time=Auto,
Detector: PK
2, Spectrum Set for AV measure: RBW=IMHz, VBW=10Hz, Sweep time=Auto,
Detector: PK
3, Result = Read level + Antenna factor + cable loss-Amp factor
4, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.
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1GHz—25GHz Radiated emissison Test result
EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Power: DC 12V From battery

Test date: 2014-12-25  Test site: 3m Chamber Tested by: Peter
Test mode: 8-DPSK Tx CH1 2402MHz

Antenna polarity: Vertical

Read |Antenna|Cable | Amp .. .

No Freq Level | Factor |loss(d |Factor Result Limit Margin Remark

(MHz) (dBuv/m)| (@B/m) | B) | (dB) (dBuV/m)|(dBuV/m)| (dB)
1 4804 43.07 33.95 10.18 | 34.26 52.94 74 21.06 PK
2 4804 32.16 33.95 10.18 | 34.26 42.03 54 11.97 AV
3| 7206 /
4 | 9608 /
51 12010 /
Antenna Polarity: Horizontal
1 4804 42.53 33.95 10.18 | 34.26 52.4 74 21.6 PK
2 4804 32.17 33.95 10.18 | 34.26 42.04 54 11.96 AV
3 | 7206 /
4 | 9608
51 12010 /
Note:

1, Measuring frequency from 1GHz to 25GHz
2, Spectrum Set for PK measure: RBW=IMHz, VBW=1MHz, Sweep time=Auto,
Detector: PK
2, Spectrum Set for AV measure: RBW=1MHz, VBW=10Hz, Sweep time=Auto,
Detector: PK

3, Result = Read level + Antenna factor + cable loss-Amp factor

4, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.
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1GHz—25GHz Radiated emissison Test result
EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Power: DC 12V From battery
Test date: 2014-12-25  Test site: 3m Chamber Tested by: Peter
Test mode: 8-DPSK Tx CH40 2441 MHz
Antenna polarity: Vertical

Freq Read |[Antenna|Cable | Amp Result Limit Margin
No (MHz) Level | Factor |loss(d |Factor (dBuV/m) (dBuV/ (dB) Remark
(dBuV/m)| (dB/m) | B) | (dB) m)

1 4882 42.33 33.93 10.2 | 34.29 52.17 74 21.83 PK
2 4882 31.8 33.93 10.2 | 34.29 41.64 54 12.36 AV
3 7323 /

4 | 9764 /

5 | 12205 /
Antenna Polarity: Horizontal

1 4882 42.43 33.93 10.2 | 34.29 52.27 74 21.73 PK
2 4882 32.63 33.93 10.2 | 34.29 42.47 54 11.53 AV
3 7323 /

4 | 9764 /

5 | 12205 /
Note:

1, Measuring frequency from 1GHz to 25GHz

2, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,
Detector: PK

2, Spectrum Set for AV measure: RBW=IMHz, VBW=10Hz, Sweep time=Auto,
Detector: PK

3, Result = Read level + Antenna factor + cable loss-Amp factor

4, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.
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1GHz—25GHz Radiated emissison Test result
EUT: Car MP3 bluetooth transmitter M/N: PWFMT4
Power: DC 12V From battery

Test date: 2014-12-25  Test site: 3m Chamber Tested by: Peter
Test mode: 8-DPSK ~ Tx CH79 2480MHz

/Antenna polarity: Vertical

Freq Read |Antenna| Cable | Amp Result Limit Margin
No (MH2) Level | Factor |loss(d |Factor (dBuV/m) (dBuV/ (dB) Remark
(dBuV/m)| (dB/m) | B) | (dB) m)

1 4960 42.65 33.98 | 10.22 | 34.25 52.6 74 214 PK
2 4960 32.31 33.98 | 10.22 | 34.25 42.26 54 11.74 AV
3| 7440 /

41 9920 /

5| 12400 /
/Antenna Polarity: Horizontal

1 4960 42.34 33.98 | 10.22 | 34.25 52.29 74 21.71 PK
2 4960 32.02 33.98 | 10.22 | 34.25 41.97 54 12.03 AV
3| 7440 /

4| 9920

5| 12400 /
Note:

1, Measuring frequency from 1GHz to 25GHz
2, Spectrum Set for PK measure: RBW=1MHz, VBW=1IMHz, Sweep time=Auto,
Detector: PK
2, Spectrum Set for AV measure: RBW=IMHz, VBW=10Hz, Sweep time=Auto,
Detector: PK
3, Result = Read level + Antenna factor + cable loss-Amp factor
4, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.
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9. Band Edge Compliance

9.1. Block Diagram of Test Setup

Semi-Anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

1.5m(L)*1.0m(W)*0.8m(H)

ABSORBER TURN TABLE
(FIBRE GLASS)

AMP [+ Spectrum Analyzer H PC System

9.2. Limit

All restriction band should comply with 15.209, other emission should be at least
20dB blow the fundamental.

9.3. Test Procedure

Only worse case is reported

9.4. Test Result

NOTE : The Band Edge is showed the maximum power data of all mode(GFSK, I1/4 DQPSK,
8-DPSK)

PASS. (See below detailed test data)
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Radiated Method:
GFSK

CHLOW :

Data: 3 File: D:\REPORT DATA'P'\Premier14.12,22-BT.EM6 (32)

100 Level (dBuV/m) Date: 2014-12-22 Time: 16:49:33

4
90

80

FCC PART §5_18G PEAK
70 , 3

60
FCC PLRT 5_18G AVG

50 ‘ : ’ MJM

40
30
20
10
2310 2320. 2340. 2360. 2380. 2400, 2420
Frequency (MHz)
Cendition : FCC PART 15_18G PEAK 3m BOL: HORIZONTAL
EUT ¢+ Car MP3 bluetcoth transmitter
Model No ¢ PWEMT4
Test Mode : GFSK-TX 2402
Power : DC 12V
Test Engineer
Remark .
Temp : 24.2°C
Hum 1 54%
Item fregq Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHz dBuV dB dB dB dBuV dBuV dBuv
1 2390.19 43.7¢ 27.82 34.97 3.92 46.33 74.00 -27.67 Peak
2 2400.00 §0.37 27.82 34.97 3.94 46,26 54.00 -7.04 Average
3 2400.00 71.83 27.82 4.87 3.94 68.42 74.00 -5.58 Peak
4 2401.29 95.28 27.82 34.97 3.94 82.45 74.00 1€.45 Pesk

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss



Page 46 of 84 Report No.: A1841078 01

Data: 4 File: D:!'\REPORT DATA'P\Premier\14.12.22-BT.EM6 (32)
100 Level (dBuV/im) Date: 2014-12-22 Time: 16:53:12
4
90
80 i
FCC PART §5_18G PEAK
70
60

FCC PRRT 15_18G AVG

50
Lwak—/
40PN A st S real S et ANt A N ot O AR

30
20
10
2310 2320. 2340. 2360. 2380. 2400, 2420
Frequency (MHz)
Condition + FCC PART 15_18G PEEK 3m POL: VERTICAL
EUT ¢ Car MP3 bluetcoth transmictter
Model No ¢ DWEMT4
Test Mode : GFSK-TX 2402
Power 3
Test Engineer :
Remark -
Temp s 28.2%C
Hum 1 54%
Item freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
Mz dBuV dB dB dB dBuv dBuv dBuv
1 23%0.00 46.73 27.82 34.97 3.92 43.30 74.00 -30.70 Peak
2 2400.00 51.72 27.82 34.97 3.94 4g.31 54.00 -5.68 Average
3 2400.00 86,18 27.62 34.97 3.34 62.75 74.00 -11.25 Peak
4 2402.18 96,80 27.82 34.97 3.94 23,38 74.00 18,38 Fezk

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loas
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CH High :

Data: 6

File: D:'\REPORT DATA'P\Premier14.12.22-BT.EM6 (32)

Level (dBuV/m)

Date: 2014-12-22 Time: 17:01:02

100

90

80

FCC PART 15_18G PEAK

70

60

FCC PART 15_18G AVG

40

30

20

10

]

M A DA I At e AN it B B

2450 2460. 2470, 2480. 2490. 2500. 2510. 2520. 2530. 2540. 2550

Condition
EUT

Model Neo
Test Mcode

Frequency (MHz)

¢ FCC PART 15 _18G PERK 3m

: Car MP3 bluetcoth transmitter
: EWEMT4

: GFSK-TX 2480

BOL: HORIZONTAL

Power
Test Engineer
Remark s
Temp s 24.2°C
Hum ¢ 54%
Item freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHz dBuV dB dB dB dBuV dBuV dBuVvV
1 2483.50 49,29 27.59 34.97 4.00 45,91 74.00 -28.09 Peak

Remark: Level = Read Level + Antenna Factor

- Preamp Factor + Cable Loss
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Data: 5 File: D::\REPORT DATA'P\Premieri14,12.22-BT.EM6 (32)
100 Level (dBuV/m) Date: 2014-12-22 Time: 16:56:09
90!
FCC PART 15_18G PEAK
70
60 i
FCC PART 15_18G AVG
50
40
30
20
10
2450 2460, 2470, 2480. 2490. 2500. 2510, 2520, 2530. 2540, 2550
Frequency (MHz)
Condition :+ FCC PART 15 18G PERK 3m POL: VERTICAL
EUT ¢+ Car MP3 bluetocth transmitter
Model No : PWEMT4
Teat Mode : GFSK-TX 2420
Fower 3
Test Engineer
Remark .
Temp s 24.2%
Hum : 54%
Itenm freg Read Antenna Preamp Cable Level Limit Margin Remark
Level Factor Factor Loas
MHZ dBuv dB dB dB dBuV dBuv dBuv
1 2483.350 51.35 27.59 34.97 4.00 47.97 74.1 -26.03 Pea

Remark: Level

= Read Level + Antenna Factor -

Preamp Factor + Cable Loss
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Hopping
Low
Data: 10 File: D:!\REPORT DATA'\P'Premier'14.12,22-BT.EM6 (32)
10cLevt'-:l (dBuV/m) Date: 2014-12-22 Time: 17:18:33
3
90 mas et
80 i
FCC PART 15_18%G PEAK
70
60!
FCC PART 15_18G AVG
: | | ' vy
40
30
20
10
2310 2320. 2340. 2360. 2380. 2400, 2420
Frequency (MHz)
Condition : FCC PRRT 15_18G FERK 3m POL: HORIZONTAL
EUT ¢ Car MP3 bluetcoth transmitter
Model No : PWEMT4
Test Mode : GFSK-TX Hepping
Fower H
Teat Enginesr
Remark J
Temp s 24,27
Hum T 54%
Item Freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor o33
MHz dBuv dB ds ds dBuv dBuV dBuV
1 23%0.00 52,01 27.82 34.97 3.92 48.58 74.00 -25.42 Peak
2 2400,00 58.57 27.82 34.97 3.94 53.1¢ 74.00 -20.84 Peak
3 2409.88 34.71 27.81 34.97 3.94 31.23 74.400 17.28 Feak

Remark: Level = Read Level + Antenng Factor - Preamp Factor + Cable Loss
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Data: 9 File: D:\REPORT DATAP\Premier\14.12.22-BT.EM6 (32)
100 Level (dBuVim) Date: 2014-12-22 Time: 17:15:21
3
80 - -
FCC PARY 15_18G PEAK
70
60
FCC PART 15_186G AVG
50 :

wwmwwwmwww

30
20
10
2310 2320. 2340. 2360. 2380. 2400, 2420
Frequency (MHz)
Condition ¢+ FCC PART 15_18G PERK 3m POL: VERTICAL
EUT + Car MP3 bluetcoth transmitter
Model No : PWEMT4
Tesat Mode : GFSK-TX Heopping
Power :
Test Engineer
Remark :
Texp 5. 28.2°C
Hum ¢ 54%
Item freg Read Antenna Freamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHz dBuV dB dB dB dBuv dBuv dBuvV
1 23%0.00 45.79 27.82 34.97 3.92 42.38 74.00 -31.64 Peak
2 2400.00 5$3:17 27.62 34.97 3.94 49.78 74.00 -24.24 Peak
3 2402.18 85.74 27.82 34.97 3.94 892.33 74.00 1€.33 Peak

Remark: Level = Read Level + Antenna Facto

"

- Preamp Factor + Cable Loss



Page 51 of 84 Report No.: A1841078 01

High
Data: 8 File: D:'\REPORT DATA'P\Premier'14.12,22-BT.EM6 (32)
100Level (dBuV/m) Date: 2014-12-22 Time: 17:11:13
90
80| T i
FCC PART 15_18G PEAK
70
60 i
FCC PART 15_186G AVG
| |
40
30
20
10
2450 2460, 2470, 2480, 2490. 2500, 2510, 2520. 2530. 2540, 2550
Frequency (MHz)
Condition + FCC PART 15_18G PEAK 3m POL: HORIZONTAL
EUT + Car MP3 bluetooth transmitter
Model No ¢ DWEMI4
Test Mocde ¢ GFSK-TX Hepping
Fower :
Test Engineer
Remark
Temp : 24.2°C
Hum 54%
Item Freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHzZ dBuV dB dB dB dBuVv dBuV dBuvV
1 2483.50 50,28 27,59 34.27 4,00 48,88 74,00 -27,12 Feak

Remark: Level = Read Level + Entenna Factor - Preamp Factor + Cable Leas



Page 52 of 84

Report No.: A1841078 01

Data: 7 File: D:'\REPORT DATA\P\Premier\14.12.22-BT.EM6 (32)
1 oel.evel (dBuV/m) Date: 2014-12-22 Time: 17:05:08
90[™ e
80 ! !
FCC PART 15_18G PEAK
70
60 |
FCC PART 15_18G AVG
1
50
40 hyam4agpdmAmUmdbw*uwmwW”wm&ﬁﬁwﬁﬁhvvmwvﬂuﬂuﬂﬂww
30
20
10
2450 2460, 2470, 2480. 2490. 2500. 2510, 2520. 2530. 2540, 2550
Frequency (MHz)
Condition ¢ FCC PRART 15_18G PERK 3m POL: VERTICAL
EUT + Car MP3 bluetocoth transmitter
Model No + PWEMT4
Teat Mode + GFSK-TIX Hepping
Fower :
Test Engineer
Remark -
Temp $:28:2%C
Hum 1 54%
Item freq Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHz dBuvV dB dB dB dBuV dBuV dBuV
1 2483.50 47.0% 27.5% 34,97 4.00 43.71 74.00 -30.29 Peak
Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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/4
Low

DQPSK

Data: 26

100

File: D:\REPORT DATA'P\Premier'14.12,22-BT.EM6 (32)

Level (dBuV/m)

Date: 2014-12.22 Time: 18:15:41

90

80

FCC PA 5_18G PEAK

70

60

FCC PARTI15_18G AVG

SOWWWW

40
30
20
10
2310 2320. 2340. 2360, 2380, 2400, 2420
Frequency (MHz)
Condition + FCC PART 15_18G PEARK 3m POL: HORIZONTAL
EOT : Car MP3 bluetocoth transmitter
Model No : PWEMT4
Test Mode : pi/4 DQPSK-2402
Fower :
Test Engineer :
Remark :
Tam 3220
Hum 1 54%
Item Freq Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHz dBuV dB dB dB dBuV dBuV dBuV
1 23%0.00 53.35 27.6 35.37 3.92 43,92 74.00 -24.08 Peak
2 2400.00 56.4¢ 27.82 4.97 3.94 53.07 74.00 -20.93 Peak
3 2402.1¢8 83.08 27.62 34.97 3.94 ga.84 74.00 15.84 Peak

Remark: Level = Read lLevel + Antenna Factor

- Preamp Factor +

Cable Lloss
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Data: 25 File: D:\REPORT DATA'P\Premier14.12,.22-BT.EM6 (32)
wnl.evel (dBuV/im) Date: 2014-12-22 Time: 18:12:26
90 3
80 i '
FCC PART15_18G PEAK
70
60!
FCC P4RT|15_18G AVG
5OWWMWWJ Liad
40
30
20
10
2310 2320. 2340, 2360, 2380, 2400, 2420
Frequency (MHz)
Condition ¢ FCC PART 15_18G PERK 3m POL: VERTICAL
EUT ¢ Car MP3 bluetcoth transmitter
Model No ¢ PWEMI4
Test Mode : pi/4 DQESK-2402
Fower 2
Test Engineer :
Remark s
Temp 552820
Hum : 54%
Item freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss=
MHzZ dBuV dB dB dB dBuv dBuv dBuv
1 23%0.00 49,11 27.682 34.97 3.92 45,68 74.00 -28.32 Peak
2 2400.00 55.94 27.82 34.97 3.94 52.53 74.00 -21.47 Peak
3 2402.18 92.83 27.682 34.87 3.%4 ga.42 74.00 15.42 Peak

Remark: level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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High
Data: 24 File: D:'REPORT DATA'\P'\Premier14,12.22-BT.EM6 (32)
10cl.evel (dBuV/m) Date: 2014-12-22 Time: 18:09:12
90
80 | ! 5
FCC PART 15_18G PEAK
70
60 1
FCC PART 15_18G AVG
LR ——— o AR AN R i S A
40
30
20
10
2450 2460, 2470, 2480. 2490. 2500. 2510. 2520, 2530. 2540, 2550
Frequency (MHz)
Condition ¢ FCC PART 15_18G PEAK 3m POL: HORIZONTAL
E ¢+ Car MP3 bluetcoth transmitter
Model No + PWEMT4
Test Mode : pi/4 DQPSK-24E0
Power
Test Engineer
Remark
Temp s 2¢32'C
Hum : S54%
Item freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHz dBuVv dB dB dB dBuV dBuVv dBuV
1 2485.50 53.12 27,59 34.97 4.00 43.74 74.00 -24.2¢8 Peak

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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Data: 23

100 Level (dBuVim)

File: D:\REPORT DATA'P\Premier\14,12.22-BT.EM6 (32)

Date: 2014-12-22 Time: 18:06:21

90

80

FCC PART 15_18G PEAK

70

60

FCC PART 15_18G AVG

40

30

20

10

2450 2460, 2470, 2480. 2490. 2500. 2510, 2520, 2530. 2540. 2550
Frequency (MHz)
Condition + FCC PART 15 18G PEAK 3m POL: VERTICAL
EUT + Car MP3 bluetcoth transmitter
Model No + PWEMT4
Test Mode : pi/4 DQPSK-24E0
Power :
Test Engineer
Remark :
Temp 24.2°C
Hum 54%
Item freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loas
MHZ dBuV dB dB dB dBuV dBuV dBuV
1 2483.50 51.3¢ 27.59 34.97 4.00 47,38 74.00 -2€.02 feak
Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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Hopping
Low
Data: 19 File: D:'\REPORT DATA'P\Premieri14,12.22-BT.EM6 (32)
100 Level (dBuV/m) Date: 2014-12-.22 Time: 17:53:09
3
90 oAl
80 T
FCC PARJT 15_18G PEAK
70
60
FCC PART 15_18G3 AVG
1 3
& WMMMWWMM Wy WW‘
40
30
20
10
2310 2320. 2340. 2360. 2380, 2400, 2420
Frequency (MHz)
Condition ¢+ FCC PART 15_18G PERK 3m POL: HORIZONTAL
EUT + Car MP3 bluetcoth transmitter
Model No : PWEMT4
Test Mode : pi/4 DQPSK-TIX Hopping
Fower 3
Test Engineer
Remark .
Temp T 24.2°
Hum : 54%
Item freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHZ dBuv dB dB dg dBuvV dBuvV dBuV
1 23%0.00 53.54 27.82 34.97 3.92 50,11 74,00 -23.89 Peak
2 2400.00 53.3¢ 27.82 34.97 3.34 43,83 74.00 -24.05 Peak
3 2415.1s8 85,37 27.81 34.97 3.95 31,98 74.00 17.98 Feak

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Lloas
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Data: 20 File: D:!'\REPORT DATAP\Premieri14.12,22-BT.EM6 (32)
wol.evel (dBuV/m) Date: 2014-12-22 Time: 17:56:17
90 o
80 T
FCC PARJl 15_18G PEAK
70
60
FCC PART 15_18G AVG
4
SOWWM
40 0
30
20
10
2310 2320. 2340. 2360, 2380, 2400, 2420
Frequency (MHz)
Condition ¢ FCC PART 15_18G PERK 3m POL: VERTICAL
EOT s Car MP3 bluetocoth transmitter
Model No : PWEMT4
Teat Mode : pi/4 DQPSK-IX Hopping
Power
Test Engineer
Remark :
Temp 2 2852°C
Hum 1 54%
Item freqg Read Antenna Preamp Cable Level Limitc Margin Remark
Level Factor Factor Loss
MHz dBuV dB dB dB dBuVv dBuV dBuv
1 2390.00 48,91 27.82 34.97 3.92 45.42 74,00 -28.52 Peak
2 2400.00 7 27.82 34.97 3.94 50.78 74.00 -23.24 Peak
3 2402.18 82,70 27.62 34.97 3.94 g8.28 74.00 i5.2% Peak
Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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High
Data: 22 File: D:!'REPORT DATAP\Premier\14,12.22-BT.EM6 (32)
wclevel (dBuVim) Date: 2014-12-22 Time: 18:03:27
90
80 T i
FCC PART 15_18G PEAK
70
60! { {
FCC PART 15_18G AVG
a | km
40 [ [ |
30
20
10
2450 2460, 2470, 2480. 2490. 2500. 2510, 2520. 2530. 2540, 2550
Frequency (MHz)
Condition + FCC PART 15 18G PERK 3m POL: HORIZONTAL
EUT ¢ Car MP3 bluetcoth transmicter
Mcdel No : DWEMT4
Test Mode : pi/4 DQESK-IX Hopping
Power :
Test Engineer
Remark
Temp 24.2°C
Hum 54%
Item freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loas
MHz dBuv dB dB dB dBuVv dBuV dBuV
1 2485.50 51,82 27,59 34.97 4.00 45.24 74,00 =25.76 Peak

Remark: Level = Read Level + Entenna Factor - Preamp Factor + Cable Loss
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Data: 21 File: D:'REPORT DATA'P\Premier\14,12.22-BT.EM6 (32)

10el.evel (dBuV/m) Date: 2014-12-22 Time: 17:58:41

90

80

FCC PART 15_18G PEAK

70

FCC PART 15_18G AVG

50

40

30

20

10

2450 2460, 2470. 2480. 2490. 2500. 2510, 2520, 2530. 2540. 2550

Frequency (MHz)

Condition : FCC PART 15_18G FERK 3m FOL: VERTICAL
EUT ¢ Car MP3 bluetcoth transmitter
Model No : PWEMT4
Test Mode : pi/4 DQPSK-TX Hepping
Power :
Test Engineer
Remark
Temp 24.2°C
Hum 1 54%

Item fregq Read Antenna Preamp Cable Level Limic Margin Remark

Level Factor Factor Losas
MHZ dBuV dB dB dB dBuV dBuv dBuV
1 2483.%0 42.87 27.59 33.97 4.00 45.22 74.00 -28.7% Peak

Remark: Level = Read Level + RAntenna Factor - Preamp Factor + Cable Loss
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8- DQPSK
Low
Data: 17 File: D:\REPORT DATAP\Premieri14,12.22-BT.EM6 (32)
100 Level (dBuV/m) Date: 2014-12-22 Time: 17:46:37
90| 2
80 .
FCC PART §5_18G PEAK
70
60
FCC PART|15_18G AVG
50| 1
40|
30
20
10|
2310 2320. 2340. 2360. 2380. 2400, 2420
Frequency (MHz)
Condition + FCC PART 15_18G PEEK 3m POL: VERTICAL
EUT + Car MP3 bluetcoth transmitter
Model No : PWEMT4
Teat Mode : 8-DPSK-TX 2402
Fower ¥
Test Engineer :
Remark ¢
Temp : 24.2C
Hum + 54%
Item Freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loass
MHz dBuV dB dB 4B dBuVvV dBuvV dBuv
1 23%0.00 49.11 27.62 34.97 3.92 45,68 74.00 -28.32 Peak
2 2400.00 54.9%4 27,62 34.97 3.94 51.53 74.00 -22.47 Peak
3 2402.18 83.83 27.82 34.97 3.94 a0.42 74.00 15.42 Peak

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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Data: 18 File: D:!\REPORT DATA'P\Premieri14,12,22-BT.EM6 (32)
100 Level (dBuV/m) Date: 2014-12-22 Time: 17:49:54
90 3
80
FCC PART115_18G PEAK
70
60

FCC P4 FY\15_1BG AVG

50 ! ! 1

40
30
20
10
2310 2320. 2340. 2360. 2380. 2400, 2420
Frequency (MHz)
Condition ¢ FCC PART 15_18G PEAK 3m POL: HORIZONTAL
EUT : Car MP3 bluetcoth transmitter
Model No : PWEMT4
Test Mode : E-DPSK-TX 2402
Power 3
Test Engineer
Remark :
Temp 24.27C
Hum i 54%
Item freq Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHZ dBuv dB dB dB dBuV dBuV dBuV
1 239%90.00 52.35 27.62 34.97 3.92 48.92 74.00 -25.08 Peak
2 2400.00 55.4¢8 27.62 34.97 3.94 52,07 74.00 -21.93 Peak
3 2402.1g 83,05 27.62 34.87 3.94 £38.84 74.00 15.%4 Peak

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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High
Data: 16 File: D:!'\REPORT DATA'\P\Premier\14,12.22-BT.EM6 (32)
wolevel (dBuV/m) Date: 2014-12-22 Time: 17:44:04
90
FCC PART 15_18G PEAK
70
60
FCC PART 15_18G AVG
50 R L P T PR P"MMWW
40
30
20
10
2450 2460, 2470, 2480, 2490. 2500, 2510, 2520, 2530. 2540. 2550
Frequency (MHz)
Condition ¢ FCC PART 15_18G PERK 3m POL: HORIZONTAL
EOT ¢ Car MP3 bluetcoth transmitter
Model No : PWEMT4
Test Mode : 8-DPSK-TX 2480

Power

Test Engineer

Remark -
Temp s 524: 2%
Hum ¢ 54%
Item freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHz dBuVv dB dB dB dBuV dBuV dBuv
1 2483.%0 54.07 27.59 34.97 4.00 50.63 74.0 -23.31 Peak

Remark: Level = Read Level + Entenna Factor - Preamp Factor + Cable Loss
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Data: 15 File: D:\REPORT DATA'P\Premier\14.12.22-BT.EM6 (32)
Level (dBuV/m) Date: 2014-12-22 Time: 17:41:55

100
90

80 ! ! -
FCC PART 15_18G PEAK

70

60 i
FCC PART 15_18G AVG

oW Uy W TP

50

40

30

20

10

2450 2460. 2470. 2480. 2490. 2500. 2510, 2520. 2530. 2540. 2550

Frequency (MHz)

Condition ¢+ FCC PART 15_18G PERK 3m POL: VERTICAL
EUT ¢+ Car MP3 bluetooth transmictcer
Mcdel No : TWEMT4
Teat Mode : 8-DPSK-TX 24&0
Power 3
Test Engineer
Remark :
Temp 52420
Hum ¢ 54%

Item freg Read Antenna Freamp Cable Level Limic Margin Remark

Level Factor Factor Loss
MHz dBuV dB dB dB dBuv dBuV dBuV
1 2485.50 49.15 27.59 54.97 4.00 45.77 74.00 -28.23 Pesk

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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Hopping
Low
Data: 11 File: D:\REPORT DATAP\Premier\14.12.22-BT.EM6 (32)
wel.evel (dBuV/m) Date: 2014-12-22 Time: 17:24:07
3
90 T
80 i
FCC PAR[T 15_18G PEAK
70
60
FCC PART 15_18G AVG
50 ~ ~ ~ i —
40
30
20
10
2310 2320. 2340. 2360. 2380, 2400. 2420
Frequency (MHz)
Condition : FCC PART 15_18G PERK 3m POL: HORIZONIAL
EUT ¢ Car MP3 bluetcoth transmitcter
Model No ¢ PWEMT4
Test Mode : E-DPSK-TX Hopping
Fower :
Test Engineer
Remark .
Texp : 24.27C
Hum 1 54%
Item freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHz dBuV dB dB dB dBuVv dBuV dBuV
1 239%0.00 51.54 27.62 34.97 3.92 4s8.11 74.00 -25.89 Peak
2 2400.00 55.23 27.82 34.97 3.3%4 51.82 74.00 -22.18 Peak
3 2412.85 83.45 27.81 34.97 3.9% 80,04 74.00 18.04 Peak

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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Data: 12 File: D!'REPORT DATAP\Premier14,12,22-BT.EM6 (32)
100 Level (dBuV/m) Date: 2014-12-22 Time: 17:28:12
90 3""‘vavw
80 -
FCC PART 15_18G PEAK
70
60

FCC PART 15_18G AVG
-

50 T T 1 1 ‘
40 1 d
30
20
10
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Condition ¢+ FCC PART 15 18G PEAK 3m POL: VERTICAL
EUT :+ Car MP3 bkluetcoth transmitter
Model No s PWEMT4
Teat Mode : £-DPSK-TIX Hopping
Fower 3
Test Engineer
Remark C
Temp 5 124.2°C
Hum i 54%
Item freq Read Antenna Freamp Cable Level Limitc Margin Remark
Level Factor Factor Loss
MHz dBuV dB dB dB dBuVv dBuv dBuV
1 23%0.00 45.31 27.82 34.97 3.92 448,42 74.00 -27.52 Peak
2 2400.00 55.17 27.82 34.97 3.94 51.76 74.00 -22.24 Peak
3 2402.1¢8 83.70 27.82 34.97 3.84 8g.28 74.00 1s8.28 Feak

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loas
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High
Data: 14 File: D:\REPORT DATA\P\Premier\14.12.22-BT.EM6 (32)
100Le'.!el (dBuV/m) Date: 2014-12-22 Time: 17:37:53
90!
80 ! ! 4
FCC PART 15_18G PEAK
70
FCC PART 15_186G AVG
\MWMWWWW—W
40
30
20
10
2450 2460, 2470. 2480. 2490. 2500. 2510. 2520. 2530. 2540. 2550
Frequency (MHz)
Condition ¢ FCC PART 15_18G PERK 3m POL: HORIZONTAL
EUT : Car MP3 bluetooth tranamitter
Model No : PWEMT4
Test Mode : 2-DPSK-TX Hopping
Fower :
Test Engineer
Remark
Temp s 2¢8.2°C
Hum ¢ 54%
Item Freg Read Antenna Preamp Cable Level Limic Margin Remark
Level Factor Factor Loss
MHZ dBuVv dB dB dB dBuV dBuV dBuV
1 24£3.50 s0.62 27.59 34.97 4.00 T7.24 74.00 -28.7¢ Peak

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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Data: 13 File: D:\REPORT DATA'P\Premier\14.12,22-BT.EM6 (32)

100 Level (dBuVim) Date: 2014-12-22 Time: 17:32:26

90

80

FCC PART 15_18G PEAK

70

60

50 : \
G ' NMMMMWW’“

30

FCC PART 15_18G AVG

20

10

2450 2460, 2470. 2480. 2490. 2500. 2510, 2520. 2530. 2540. 2550

Frequency (MHz)

Condition : FCC PART 15_18G FEAK 3m POL: VERTICAL
EUT ¢ Car MP3 bluetcoth transmiccer
Mcdel No + EWEMI4
Test Mcde : 8-DPSK-TX Hopping
Fower
Teat Engineer
Remark -
Temp : 24.2%C
Hum 1 543

Item freg Read Antenna Preamp Cable Level Limic Margin Remark

Level Factor Factor Loas=
MHzZ dBuV dB dB dB dBuV dBuv dBuV
1 2483.50 4£.87 27.59 34.97 4.00 45.2% 74.00 -28.71 Peak

Remark: Level = Read Level + Antenna Factor - Preamp Factor + Cable Loss
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Conducted Method:
GFSK:
1 el R T | Trace/View
Mie2 2.400000 GHz !
Ref 10 dBm Atten 20 dB 54.73 dBm T
Peak o 1 P ra::93
Log ﬁ | = =
10 H
dB/ ‘ l Clear Write
4 ]‘ Max Hold
Min Hold
Start 2.31 GHz Stop 2.42 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.4 ms (401 pts) VT
Markar Trace Type X Axis Amplitude
1 1 Freq 2.402125 GHz 0.493 dBm
2 1 Freq 2.400000 GHz -54.73 dBm
Blank
More
1of2

cis A R T | Trace/View
Mkr2 2.4835 GHz |
Ref 10 dBm Atten 20 dB -57.86 dBm T
Peak EiEE
< 1 Z 5!
Log ﬁ
10 r ]
dB/ i Clear Write
J l IMax Hold
. \Q'\-“MWWW““- PP DR S PP S TSV W D WS
IMin Hold
Start 2.47 GHz Stop 2.55 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 8.288 ms (401 pts) i
Marker Trace Type ¥ Axis Amplitude
1 ) Freq 2 4798 GHz 1.035 dBm
2 ) Freq 2 4835 GHz -57.86 dBm
Blank
More
10f2
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Hopping

1 el R T | Peak Search
Mkr1 2.413950 GHz |
Ref 10 dBm Atten 20 dB 1.134 dBm
Peak Meas Tools *
Log
10 [ (LA I L B |
dB/ | Next Peak
j Mext Pk Right
|t bt U e e e N e St A e P e e A e b e .
Next Pk Left
Start 2.31 GHz Stop 2.42 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.4 ms (401 pts) Min Search
Markar Trace Type X Axis Amplitude
1 1 Freq 2 413950 GHz 1.134 dBm
2 1 Freq 2.400000 GHz -57.2 dBm

Pk-Pk Search

More
1of2

cis A R T | Peak Search
Mkr1 2.4738 GHz |
Ref 10 dBm Atten 20 dB 1.854 dBm
Peak o IMeas Tools *
Log il "‘u‘]
10
dBf \l Next Peak
|2 _
o - Next Pk Right
MNext Pk Left
Start 2.47 GHz Stop 2.55 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 8.288 ms (401 pts) Min Search
Marker Trace Type ¥ Axis Amplitude
1 ) Freq 2 4738 GHz 1.854 dBm
2 [ Freq 24835 GHz -55.9 dBm
Pk-Pk Search
More
10f2
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T /4 DQPSK
i Agilent R T Il Trace/View

Mkr2 2.400000 GHz
Ref 10 dBm Atten 20 dB -54.02 dBm T
Peak /1\ 1 P ra::93
Log ﬂ | = =
10 | |
dB/ |' ] Clear Write
] Max Hold
A, st ol tr: wmd—nwwwm‘é \\\mw.‘)‘b—‘
Min Hold
Start 2.31 GHz Stop 2.42 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.4 ms (401 pts) i
Markar Trace Type X Axis Amplitude
1 1 Freq 2.402125 GHz -1.357 dBm
2 1 Freq 2.400000 GHz -54.02 dBm
Blank
More
1aof2

i Agilen R T Il Trace/View

Mkr2 2.4835 GHz
Ref 10 dBm Atten 20 dB -57.21 dBm T
Peak EiEE
[ il 2 2
Log ﬁ
10 Ir k
dB/ I Clear Write
\ 2 IMax Hold
M &AWMMWM ittt
IMin Hold
Start 2.47 GHz Stop 2.55 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 8.288 ms (401 pts) Viam
Marker Trace Type ¥ Axis Amplitude
1 1) Freq 2 47598 GHz 0.243 dBm
2 (L)) Freq 2.4835 GHz -57.21 dBm
Blank
More
10of2
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Hopping:
1 el R T | Peak Search
Mkr1 2.410925 GHz |
Ref 10 dBm Atten 20 dB 0.119 dBm
Peak ° Meas Tools *
Log T
10 jm
dB/ ] Next Peak
|
i Mext Pk Right
Next Pk Left
Start 2.31 GHz Stop 2.42 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.4 ms (401 pts) Min Search
Marker Trace Type X Axis Amplitude
1 [} Freq 2 410925 GHz 0.119 dBm
2 [} Freq 2400000 GHz -58.14 dBm

Pk-Pk Search

More
1of2

cis A R T | Peak Search
Mkri 2.4718 GHz |
Ref 10 dBm Atten 20 dB 0.895 dBm
Peak IMeas Tools *
Log Mﬁ«
10
dBf Next Peak
2 Next Pk Right
LA T E e L, e R o] Lo
MNext Pk Left
Start 2.47 GHz Stop 2.55 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 8.288 ms (401 pts) Min Search
Marker Trace Type ¥ Axis Amplitude
1 ) Freq 2 4718 GHz 0.895 dBm
2 [ Freq 24835 GHz -55.9 dBm
Pk-Pk Search
More
10f2
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8- DQPSK

1 el R T | Trace/View
Mie2 2.400000 GHz !
Ref 10 dBm Atten 20 dB 53.08 dBm
Peak T Trace
ol il 2 &
Log J'l
10 I |
dB/ f ] Clear Write
# ] Max Hold
Min Hold
Start 2.31 GHz Stop 2.42 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.4 ms (401 pts) VT
Markar Trace Type X Axis Amplitude
1 1 Freq 2.402125 GHz 4062 dBm
2 1 Freq 2.400000 GHz -53.08 dBm
Blank
More
1of2

cis A R T | Trace/View
Mkr2 2.4835 GHz |
Ref 10 dBm Atten 20 dB -56.77 dBm T
Peak EiEE
¢ il 2 2
Log ﬁ
10 Iy L
dB/ I Clear Write
1 2 IMax Hold
M mwvwwwmwwmwm
IMin Hold
Start 2.47 GHz Stop 2.55 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8.288 ms (401 pts) e
Marker Trace Type ¥ Axis Amplitude
1 ) Freq 2 4798 GHz 0.958 dBm
2 [ Freq 24835 GHz -58.77 dBm
Blank
More
10f2
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Hopping:

i Agilent R T
Mkr1 2.418900 GHz

Ref 10 dBm Atten 20 dB 0.176 dBm

Peak | (1)

Log

o A

dB/

|
]
3

¢MNMMWMWM

Start 2.31 GHz Stop 2.42 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.4 ms (401 pts)
Markar Trace Type X Axis Amplitude
1 ) Freq 2 418900 GHz 0.176 dBrm
2 ) Freq 2 400000 GHz -39.12 dBm

Il Peak Search

Meas Tools *

Next Peak

MNext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of2

cis A R T | Peak Search
Mkr1 2.4780 GHz |
Ref 10 dBm Atten 20 dB 0.597 dBm
Peak IMeas Tools *
Log WV
10
dBf } Next Peak
%, :
W‘P‘%\W« W ] Next Pk Right
MNext Pk Left
Start 2.47 GHz Stop 2.55 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 8.288 ms (401 pts) Min Search
Marker Trace Type ¥ Axis Amplitude
1 ) Freq 2 4780 GHz 0.597 dBm
2 [ Freq 24835 GHz -50.95 dBm
Pk-Pk Search
More
10f2
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10.Power Line Conducted Emissions
10.1.Block Diagram of Test Setup

PC System Receiver EUT

80cm

LISN LISN

:50Q Terminator

10.2.Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

10.3.Test Procedure

(1) The EUT was placed on a non-metallic table, 80cm above the ground plane.

(2) Setup the EUT and simulator as shown in 10.1

(3) The EUT Power connected to the power mains through a power adapter and a line
impedance stabilization network (L.I.S.N1). The other peripheral devices power cord
connected to the power mains through a line impedance stabilization network (L.I.S.N2),
this provided a 50-ohm coupling impedance for the EUT (Please refer to the block
diagram of the test setup and photographs). Both sides of power line were checked for
maximum conducted interference. In order to find the maximum emission, the relative
positions of equipments and all of the interface cables were changed according to ANSI
C63.4 2003 on conducted Emission test.

(4) The bandwidth of test receiver is set at 10KHz.

(5) The frequency range from 150 KHz to 30MHz is checked.
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10.4.Test Result

Not Apply to battery operated products.
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11. Antenna Requirements

11.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. And according to FCC 47 CFR
Section 15.247 (b), if transmitting antennas of directional gain greater than 6dBi are
used, the power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6dBi.

11.2.Result

The antennas used for this product are PCB Antenna for Bluetooth, no antenna other
than that furnished by the responsible party shall be used with the device, the
maximum peak gain of the transmit antenna is only 0dBi for Bluetooth.
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12.Test setup photo

12.1.Photos of Radiated emission
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13.Photos of EUT
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9 AN
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